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 ZENITH INDUSTRIAL RUBBER PRODUCT PVT. LTD. 
 PLOT NO-C-15,C-16, C-17 PHASE 1,MIDC, DOMBIVLI (EAST) 
 MUMBAI-421203 
 INDIA 

 CONTACT PERSON   : MR. KASHAVLAL KOIRI 

 
 THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :  

 SAMPLE DESCRIPTION PL 55110B PULLEY LAGGING RUBBER SHEET WITH NEOPRENE BONDING LAYER  

 COLOUR BLUE 

 COUNTRY OF ORIGIN INDIA 

 SAMPLE RECEIVING DATE       26/10/2016 

 TEST PERFORMING DATE 27/10/2016  TO  04/10/2016 
  

Test Requested : Please refer to the result summary. 

   

Test Method & Results : Please refer to next page(s). 

   

Result Summary : Test Requested Conclusion 

  US FDA 21 CFR 177.2600 (Rubber Articles) –  

Determination of Amount of Extractives 
PASS  

 
 
_____________________________________________________________________________________________________________  

      

 
 
      Per Pro SGS India Pvt Ltd. 
 

     
         

     Subasini Saraswat 

     Asst. Manager 
     Email your Test Report Related Enquiries at Feedback.HLT@sgs.com 
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Test Results : 
 

US FDA 21 CFR 177.2600 (Rubber Articles) – Determination of Amount of Extractives 
 
Method : With reference to US FDA 21 CFR 177.2600. 
 
For use in contact with aqueous food: 

 

Extractants Test Condition 
Result 

(mg/inch
2
) 

Reporting Limit 
(mg/inch

2
) 

Permissible Limit 
(mg/inch

2
) 

Distilled Water 
Reflux temperature for 7 hours <0.1 0.1 20 

Succeeding 2 hours of extraction <0.1 0.1 1 

Comment -- PASS -- -- 

 
Sample Description :  PL 55110B PULLEY LAGGING RUBBER SHEET WITH NEOPRENE BONDING LAYER. 

 
For use in contact with fatty food: 

 

Extractants Test Condition 
Result 

(mg/inch
2
) 

Reporting Limit 
(mg/inch

2
) 

Permissible Limit 
(mg/inch

2
) 

n-Hexane 
Reflux temperature for 7 hours <0.1 0.1 175 

Succeeding 2 hours of extraction <0.1 0.1 4 

Comment -- PASS -- -- 

 
 
Sample Description :   PL 55110B PULLEY LAGGING RUBBER SHEET WITH NEOPRENE BONDING LAYER. 
 
Note : 1. mg/inch

2 
= milligram per square inch 

2. Test Condition has been provided by client. 
3. Above Test has been subcontracted to SGS approved lab. 
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Sample as Received 
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                                                                                           ***** End of Report***** 
 
 
 
 
 
 


